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STATEMENT
Ly Rk & AN R & &= R4 & T0RK

The test report is invalid without the special seal for testing and paging seal of CAACSRI.
2. IR G AR . AR, AR (F) TG
The test report is invalid without the signatures of Approver, Checker and Tester.
3. MERBIK.
The test report is invalid if altered.
4. REFYMBEFARZE, TEEHIEMSEHARE
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of CAACSRI.
5. MAMEEERW NMTWIEIRREZ B 15 KRAMAYMRY, EHA T2,
Objection to the test report must be submitted to CAACSRI within 15 days from the date of
receipt of this report.
6. AR & RO RAE ST
The test report is valid for the tested samples only.

7. R GREHRA 12400, B, FYMAEEERL.

The retention period of sample is 12 month, beyond which the agency will not retain sample.

bk (Add) : FEEBSUR AL G &K X BB KK 765 5

No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu, Sichuan,
P.R. China

LT (Tel): 86-028-64458195

f&H (Fax): 86-028-64458195

MR SRS (Postcode): 610200

HEER|MBE: http:/service.caacdgt.com
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HAFR

General Information

¥ f4 15 E/Sample information

B84 AET ai e @R Rah
Sample Name Rechargeable Li-ion Battery Sample Type Lithium-ion single cell
battery
oS BLPA75 FRAR AL 391V
Sample Model Normal Voltage
HWERE 4880mAh/19.09Wh(Rated) HEREE N/A ANER
Rated Capacity 5000mAh/19.55Wh(Typical) Metal Content
HaiE 2] 68.2g B A R, B
Mass App.68.2g Description Silver, Prismatic
ZHHA{5 B/ Client information
LR FRIEFBEER AR A A
Client Dongguan NVT Technology Co., Ltd.
oy PETARE REHRITEMA AT X E % 8 5
} No. 8, Xingguo Middle Road, Jiaoshe Village, Dongkeng Town, Dongguan City,
Client Address Guangdong Province, P.R.China
A =B A {5 B/Manufacture information
R A = BT THEFRESERAT]
Cell Manufacture Ningde Amperex Technology Limited
beithal BEETENMERXBEEENER 1S
Address No.l Xin Gang Road, Zhang Wan Town, Jiao cheng District, Ningde City, Fulian
Province 352106, P.R,China
F T +86-(0)769-3882 | HRFA chenmy@nvtpower.co | P WWWw.nvtpower.com
Tel 6188 81510 E-mail | m Website
BVl A 7 AL REH R EREEIR A A
Battery Manufacture | Dongguan NVT Technology Co., Ltd.
ik RESCRERETRIUEMAEAMNESK 8 S
Address No. 8, Xingguo Middle Road, Jiaoshe Village, Dongkeng Town, Dongguan City,
Guangdong Province, P.R.China
Cikr +86-(0)769-3882 | HKkFE chenmy@nvtpower.c | F3k WwWww.nvtpower.com
Tel 6188 81510 E-mail om Website

*DA {5 2 E e i it

The above information is provided by client.

WA LH#1E B/ Test Laboratory

Quantity of Sample

oR/llEKvA HERARTS BB WA

Laboratory The Second Research Institute of CAAC

Hahl FRER BT AL 22 BF T R X s TG BE 765 5

Address No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu,
Sichuan, P. R. China

BT 028-64458156 iligse) tantao@caacsri.com | P34 www.caacdgl.comm

Tel E-mail Website

HEEE 18 ANER i, 30 DAL

18 lithium ion batteries, 30 cells

e WA H
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Test Conclusion
e AT R 42 3R M bR ML R &b #TE
No. Name of Test Testing Standard Test Result Conclusion | Remarks
| o B AR R 1 & /
Altitude simulation See Appendix 1
5 RER JLFI 2 Gl )
Thermal test See Appendix 2
Izl JLHiEK 3 &
) Vibration See Appendix 3 /
. S{ffk BAE (REMFEEM 2 Seiﬁiﬁ;ﬂ o ,
8 EIThR
AN EREE % UN Manual of Tests and Criteria MR 5 &
J External Short-circuit | ST/SG/AC.10/11/Rev8,Section See Appendix 5 /
i 383 / R
Impact N/A
° HIE WHE 6 B )
Crush See Appendix 6
. LR JLpR 7 =L )
Overcharge See Appendix 7
3 S T HE WLF% 8 % )
Forced discharge See Appendix 8
R H
.. 2024-01-22
Receiving Date
M H A
2024-01-24~2024-03-02
Test Date
£:18/Conclusion:
2, BREAFFEREE GRIRARER 1, 38.3 THIMAREE K
The sample had passed the test items of UNITE ual of Tests and Criteria
ST/SG/AC.10/11/Rev.8,Section 38.3.
K B 37 35 Z (Stamp)
259 O #A(Issued Date):  2024-03-08
Rl EER HOE: -
(Compiled by) &‘ (Checked by) %lgkt (Approved by) % é‘;
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Photos of samples and markings
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BS/8%/Model:BLPA75 1ICP5/66/97

B B E/FRRM WL/ Limited Charge Voltage:4.5Vdc
BESE/HERSE/Rated Capacity:4880mAh, FiEstE:19. O9Wh
$RERE /AR R E/Nominal Voltage:3.91Vdc

HibsWE W/ Typical Capacity:5000mAh/19.55Wh

RTHREGB 31241-2022

EliEEE TIs 2217-2548 (45) c € @
> IMPORTED BY@

ST RREENRERAR SN REFRESNEERLT
M@mfef Dongguan NVT Technolegy Co., Ltd.
PENE MADE IN CHINA
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Appendix 1
AT H o SR
Test Items Altitude simulation
ey M5 IR
Test procedure
W5 AU N BB LI R IR (20£5°C) T, M E/N T4 T 11.6kPa (L 11 T E D75/,
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (20+£5°C).
1.2 BEAIRES
Sample status
Cl#~C5#, HEHE—MENTLETRRE:
C1#~C5#, at first cycle in fully charged states.
Co#~C10#, 7E 25 MEHE e E£FRBIRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 M55
Result
T s MR T /Before MR S/ Afrer REIRK FleBE Mt 1
Sample No. 5 B /Mass 81 [ /Voltage B 5 /Mass #1E /Voltage Mass Loss Residual OCV | Test Result
(® ) (&) V) @) &
Cl# 68.0326 4.45 68.0304 4.45 0.0032 100.000 O
C2# 67.9798 4.46 67.9773 4.45 0.0037 99.776 )
C3# 68.1688 4.46 68.1679 4.45 0.0013 99.776 O
Ca# 68.1431 4.47 68.1425 4.46 0.0009 99.776 O
C5# 68.0533 4.46 68.0521 4.46 0.0018 100.000 0
Co# 67.8931 4.45 67.8913 4.45 0.0027 100.000 O
C7# 68.0290 446 68.0281 | 4.45 0.0013 99.776 0
C8# 67.9780 4.46 67.9751 4.45 0.0043 99.776 0
Co# 68.0972 4.46 68.0967 4.46 0.0007 100.000 0
C10# 68.0927 4.45 68.0905 4.45 0.0032 100.000 O
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

e L- R V- HES: D- iR R- B

F-fak: O- Lt LHS. LA, LHBH.

FAZ K
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e Ll V- HEX;

Tk, TR, LK.

Bk 2
Appendix 2
T H BERR
Test Items Thermal test
o M LR
Test procedure
A AN B I TE UL RS O T242°CHI R T I T 6 AN/, RETERE-4022°C %14
TEEADT 6 A/, MANREEWRBRKA 30min. EREFELARDTR 10K, RE
W 3K O R L ZE PR IR IR R 20£5°C RIS TR E 24 MDY
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes in 30 minutes.This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20£5°C).
1.2 FE AR
Sample status
Cl#~C5#, HEH—MEHTETRIRE
C1#~C54#, at first cycle in fully charged states.
Co#~C10#, 1E 25 MER G REFTBIRE
Co6#~C10#,after 25cycles ending in fully charged states
1.3 AL R
Result
T i 5 A AT/ Before W fE/After FREHR ol A5 P UUIEEEES
Sample No. 5 B/ Mass 81 /Voltage | S/ Mass B /Voltage Mass Loss Residual OCV | Test Result
® W) @ W) ) %
Cl# 68.0304 4.45 68.0223 4.369 0.0119 98.180 ¢}
C2# 67.9773 4.45 67.9696 4.365 0.0113 98.090 0
C3# 68.1679 4.45 68.1611 4.365 0.0100 98.090 )
Ca# 68.1425 4.46 68.1347 4.372 0.0114 98.027 O
C5# 68.0521 4.46 68.0444 4.369 0.0113 97.960 o)
Co# 67.8913 4.45 67.8837 4.372 0.0112 98.247 0]
CT# 68.0281 4.45 68.0212 4.372 0.0101 98.247 0
C8# 67.9751 4.45 67.9703 4.372 0.0071 08.247 0
Co# 68.0967 4.46 68.0894 4.376 0.0107 98.117 0
C10# 68.0905 4.45 68.0832 4.375 0.0107 98.315 O
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
D- fifh: R- W3, F-iek; O- Lt JLHRES.

I <t W <)
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Appendix 3
MR T H )
Test [tems Vibration
i M S TR
Test procedure
e A e b A FE R RS AR AT B, FIR AR R RS IR A AT, DA RIER
A AR, IRIAIEZEER, MFEN THz 3EI0ZE 200Hz, AEHER 7THz, #4: 15
o, HA—NMER . BAETMBEIGFEE A EAEEN TR R LB 12 KRz, B
Hep—MRETAL A G mE R, BAMERIE 3 A
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.
1.2 BRI
Sample status
Cl#~C5#, LR NMEMTEETABERE;
C1#~C5#, at first cycle in fully charged states.
Ce6#~C10#, £ 25 MEHE X2 TRBRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 MR
Result
s MR AT /Before TR E /A frer R K FREBE IS
Sample No. JE 5 /Mass B /Voltage & B /Mass #. % /Voltage Mass Loss Residual OCV | Test Result
(® ) (® V) - &
Cl# 68.0223 4.369 68.0221 4.367 0.0003 99.954 0O
C2# 67.9696 4.365 67.9693 4.362 0.0004 99.931 O
C3# 68.1611 4.365 68.1607 4.364 0.0006 99.977 O
Ca# 68.1347 4.372 68.1344 4.370 0.0004 99.954 0
C5# 68.0444 4.369 68.0441 4.366 0.0004 99.931 O
Co# 67.8837 4.372 67.8831 4.371 0.0009 99.977 O
C7# 68.0212 4.372 68.0203 4.371 0.0013 99.977 0
C8# 67.9703 4.372 67.9701 4.372 0.0003 100.000 O
Co# 68.0894 4.376 68.0890 4.374 0.0006 99.954 O
C10# 68.0832 4.375 68.0825 4.372 0.0010 99.931 0]
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
vE: L-dlibf: V-HES: D- fR K R-BEZ: F- k. O- TR, THES. TRk, BB, L.
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Appendix
T H e
Test [tems Shock
o ML IR
Test procedure
B S A R R B EERREE b, XREES AR R T
T EANNR AT BB 12 52 i KNSR E 150g, FARKMEREERT [A] 6 AP A IESR I .
FGAELMBEMTFE=ANLHEENES A=W E, RARERTHEZ =K,
B3 18K,
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock
of peak acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction and to three shocks in the negative direction in
each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
1.2 FEARIRES
Sample status
Cl#~C5#, fE5—MEM LT R
C1#~C5#, at first cycle in fully charged states.
Co#~C10#, 7£ 25 MEHETEFRBRE
C6#~C10#,after 25¢cycles ending in fully charged states
1.3 MALE R
Result
s WX A /Before M fm/After FEHIR B AT linea S
Sample No. BB /Mass | BE IVoltage i/ Mass B FE /Voltage Mass Loss Residual OCV | Test Result
(@) ) (® V) () o
Cl# 68.0221 4.367 68.0214 4.367 0.0010 100.000 0
C2# 67.9693 4.362 67.9688 4.362 0.0007 100.000 0
C3# 68.1607 4.364 68.1602 4.363 0.0007 99.977 0
Ca# 68.1344 4.370 68.1338 4.370 0.0009 100.000 0
C5# 68.0441 4.366 68.0435 4.366 0.0009 100.000 O
Co# 67.8831 4.371 67.8820 4371 0.0016 100.000 0
C7# 68.0203 4371 68.0197 4.371 0.0009 100.000 0
C8# 67.9701 4.372 67.9681 4.372 0.0029 100.000 0
Co# 68.0890 4.374 68.0883 4.374 0.0010 100.000 O
Clo# 68.0825 4.372 68.0819 4.372 0.0009 100.000 )
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
W LR V- HER D-fRAE R BB oK O- TR, TH. TR, BB, FRA.

¥V )

-



IR E S (Report No.): DGT2294DT6000508R Page 8 of 11 Pages

ik 5

Appendix5
M5 5 AR R
Test [tems External short circuit
o M S 9%
Test procedure
004 R SR R b R 0 A — B ER R (R, A R B b A R R B A B 3 SRR A
57+4°C. X BN A] A9 A B AR T st A0 FRLIB A vk RO KN, [ B 3 B 4 et 1] 2 i
LAPPAE AL SR . 3 EIETF A INART A, U NRESMBmFREED 6 . RE, Wl
RS B R 7R 5744°C 6 TR Z SN/ T 0.1 BRIBRSMATRE . 25 /)N B e 8 R0 Rtk Y
ShFEIR FERR B 57+4°C 5 M AR R 4EFF AMEBOIRS £/ 1 ANRE . 55 BRI BEIR Y B OB N &
SHBATHRRE.
The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57+4°C,measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and documented. If this assessment is
not feasible,the exposure time shall be at least 6 hours for small cells and small batteries,and 12
hours for large cells and larges batteries. Then the cell or battery at 57+4°C shall be subjected to one
short circuit condition with a total external resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the cell or battery external case temperature has
returned to 57+4°C, or in the case of the large batteries, has decreased by half of the maximum
temperature increase observed during the test and remains below that value. The short circuit and
cooling down phase shall be conducted at least at ambient temperature,
1.2 AR
Sample status
CI#~-C5#, EE—NMEHTEETRBRE:
C1#~C5#, at first cycle in fully charged states.
C6#~CL0#, £ 25 MEME T2 BRE
C6#~C10#,after 25cycles ending in fully charged states
1.3 M4
Result
FE dh i 5 B R & IR (°C) MR R
Sample No. Max. External Temperature Test Result
Cl# 58.31 O
C2# 58.48 g
C3# 58.65 0
Car 59.75 0
Co# 58.50 0
Cor 58.65 0
C7 58.73 0
C# 59.88 0
Co# 58.34 0
C10# 58.41 o
Note:

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

E: D-figff: R-WH: F-#Kk: O-Lifti. THR. A, LR, L.
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Appendix6
T H £/ Jin
Test [tems Crush
" MRS
Test procedure
i — BB R FR M T S B R R E R AR P Z AT E. FEES—
AN A UL LSen/s RS AT, EFHIUT=MERZ—NIE:
1) $rE 71363 13KN+0.78KN;;
2) BEBEETRETZA 100mV; 3
3) BEEEMRMLE, RHED 50%.
—BiA B THRKEARESHHAE T FEE 100mV SHEEERREE 50%, NERES.
SR BASH L, N REEFTHE: WM RSP HE; WEERA
T, MEANEET FFETH K.
GRS REZ—REE, FEATIRMESREA BT e elaie, w56 E RN
HREEWEE 6h.
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued
until the first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c¢) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6h. Tﬁe test shall be conducted using test cells or component cells that have
not previously been subjected to other tests.
1.2 FEARARTS
Sample status
C11#~-C15#, TEHE—MEHRJE S0% M T ERE
C11#~C15#, at first cycle at 50% of the design rated capacity
Cl6#~C20#, 7 25 MEHE S0%MBERE
C16#~C20#,after 25 cycles ending at 50% of the design rated capacity.
1.3 Wi R
Result
RRES FRREREEE (°C) WRER HRme HRRARSEE (°C) MR R
Sample No. Max. External Temperature Test result Sample No. Max. External Temperature Test result
Cl1# 11.9 O Cl6# 12.0 0
Cl2# 12.4 0 C17# 13.7 O
C13# 12.4 O C18# 13.5 0
Cl4# 12.6 0 C194 13.1 0
C15# 13.5 o C20# 13.3 o,

hJ4

\""‘F
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Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
E: D- fiffk; F-i#EKk: O-T#E. THEA.

Mtz 7

Appendix7
AT A T
Test Items Overcharge
15 Ml S IR
Test procedure
78 LI 9 I TR R RORIE SR B R P £
The charge current shall be twice the manufacturers recommended maximum continuous charge
current.
HIERZ WA TR B EART 18V I, 58 /) o 52 A it 45 B K35 F, B, s A 796 35 K
22 (REFPE FRVBUNE .
When the manufacturers recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
HE R WA BEERT 18V E, MRKR/DEERZA 1.2 FHHER T ENRRR
BEE.
When the manufacturers recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
] RIEFRATHABENA5V, | KEFERKRTHEBIN 3.416A. AHKEEA OV, #HR
79 6.832A.
The manufacturer,s recommended maximum charge voltage is 4.5V. The manufacturer,s
recommended maximum continuous charge current is 3.416A.The voltage of the test is 9V, and the
current is 6.832A.
12 ELENNAN
Sample status
C21#~C24#, TR —MERTET RS
C21#~C24#, at first cycle in fully charged states.
C25#~C284, 7£ 25 MEHFTL&RERE
C25#~C28#,after 25cycles ending in fully charged states
1.3 ML R
Result
B P BUHT T B 8 MRS
Sample No.
Voltage Before Test (V) Test Result
C21# 4.46 O
C22# 4.47 0
C23# 445 O
C24# 4.47 0
C25¢% 4.47 0
C26# 4.47 O
C27# 4.47 0
C28# 4.45 0
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Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
i D- i F- ek O-fdd, ok

Mz 8
Appendix8
M\ SE | P,
Test Items . Forced discharge
o M2
Test procedure
72 20£5°CIIMAIRIRAE T, KR SEREE 12V ERBEE L #TRFNE, ER AR
RALE A SIS R GG 8 e IR R R AR, AR B[R] Dy HUE A B R AR A
o
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.
C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell, Each cell shall be forced discharged for a time
interval(in hours) equal to its rated capacity divided by the initial test current(in ampere).
1.2 FERIRES
Sample status
C29#~C38#,7E 5 — MEH B &R
C29#~C38H#, at first cycle in fully discharged states;
C39#~C48#,7E 25 MEH Ja TEW RS
C39#~CA48#, after 25cycles ending in fully discharged states; b
1.3 MR
Result
FE 55 T H B s MR R R WA B A Mg R
Sample No Voltage Before Test (V) Test Result Sample No. Voltage Before Test (V) Test Result
C29# 3.649 0] C394# 3.708 O
C30# 3.653 (0] C40# 3.701 0
C31# 3.655 0] C41# 3.702 o
C32# 3.612 0] C424 3.703 0
C33# 3.609 O C43# 3.702 8]
C34# 3.604 0] C44# 3.702 0
C35# 3.597 0] C45# 3.701 0
C36# 3.592 0 C46# 3.701 0
C37# 3.597 0] CAT# 3.702 0
C38# 3.608 0] C48# 3.701 0
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
E: D-fEfE; F ik O-Fffk. Ttk

— UTFEHE—
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